








7/16"

9-1/5" 234mm

Model
Max. Drilling Capacity 11/16" 18mm
Max. End Milling Capacity 5/8"  16mm
Max. Face Milling Capacity 1-31/32"  50mm

T-Slot Size 3 @ 25/64" slots  3 @ 10mm slots

T-Slot Centers 1-3/8" 35mm

Table Size 19-11/16" × 5- 500 × 140mm

Table Travel (X,Y) 8-21/32" × 6-19/64" 220 × 160mm
X/Y-Axis Travel per Handwheel
Revolution
Spindle Stroke 1-31/32" 50mm

Distance from Spindle to Column 6-11/16" 170mm

Distance from Spindle nose to 10-53/64" 275mm

Drawbar Thread Size

Drawbar Length

Head Tilt (Left/Right)

Spindle Taper

Number of Spindle Speeds

Vertical Spindle Speeds

Motor Type

Power Requirement

Rated Current

Packing Size 

Net Weight

Gross Weight

10A

Single Phase 110V 60Hz

100 - 2250 RPM

196.2 lbs.

20" × 21-1/4" × 32-7/8"

154.4 lbs.

0.1"

VM18L

Brushless 1HP

90 Deg.

R8

Variable

33/64"

table























231 Hex Head Cap Screw

Hex Head Cap Screw

M4×8 7 50619041

232 Hex Head Cap Screw M6×16 6 50619062

233 Motor Plate 1 30211112

234 Motor 1 38014431

235 Key 4×16 1 50644023

236 1 30212206

237 Snap Ring 10 1 50640808

238 Washer 5 4 50637905

239 Hex Head Cap Screw M5×12 5 50619052

240 Screw M5x10 1 50615262

241 Mill Head 1 30211114

80BL-5550

Parts No. Description Specification Qty Code NO.

201 Position Washer 1 30212101

202 Bush 35 45#steel 1 30212102

203 Spring 2.5× 28×100 1 50670125

204 Snap Ring 45 1 50640834

205 Bearing 6209-2RZ/Z2 1 50406209

206 Pulley

Pulley

1 302122033

207 Bearing 6007/2RZ 1 50406007

208 B

Bracket

Sensor

elt 3M-339 1

1

11

50668

30212204

51809011

30212108

50618752a

6033

209

2

211

10

Magnetic Cylinder 1

1

302122052

213

214

12

Ring

Set Screw

M3×6

M5×8

1

1

228 Drawbar Cover 1 30213110

229 Motor Cover 1 30211111

230 Washer 4 8 50635804

 HEAD ASSEMBLY

50611903b

b



262 Sleeve 1 30211125

263 Rubber Ring 58×2.65 1 50650138

264 Adjusted Nut 1 30212126

265 Pin A6×35 1 50642306

266 Pin 2×10 1 30213127

267 Handle 3 30213128

268 Handle Lever 3 30213129

269 Locking Knob M8 1 30213130

270 Base 1 30212131

271 Dial 1 30212132

3

Parts No. Description Specification Qty Code NO.

242 Label 1 39211100

243 Label 1 39211000

244 Digital Scale 1 23070100

245 Hex Head Cap Screw M4×50 2 50619049B

246 Base 1 30212115

247 Screw M4×8 8 50615251

248 Bracket 1 30213116

249 Plate 1 30212117

250 Locking Lever M8×20 1 50661066

251 Brass Pin 1 30212118

252 Knob 1 30212119

253 Set Screw M5×6 1 50618850A

254 Spring Piece 2 50674004

255 Dial 1 30212120

256 Worm Shaft 1 30212121

257 Drawbar 1 30212005

258 Retainer cup

259

261

7/16"



4

Parts No. Description Specification Qty Code NO.

272 Spring 1.2× 11×30 1 50670112

273 Hex Head Cap Screw M4×10 3 50619042B

274 Flange 1 30212133

275 Washer 25 1 30212134

276 Worm Gear 25T 1 30212135

277 Key 4×12 1 50644021

278 Gear Shaft 1 30212136

279 Block 1 30212137

280 Screw M6x16 50618864A

294 Plate for Head 1 30211146





6

 COLUMN, TABLE, BASE ASSEMBLY

Parts No. Description Specification Qty Code NO.

1 Vertical Slide 1 30211201

2 Screw M6×16 2 50618864A

3 Washer 8 6 50637908

4 Spring Washer 8 6 50637808

5 Hex Head Cap Screw M8×25 2 50619073

6 Washer 12 1 30213202

7 Spring Washer 12 5 50637812

8 Screw M12×40 1 50612864

9 T-Bolt M8×60 3 50611323

10 Washer 8 3 30211203

11 Spring Washer 8 3 50637808

12 Nut M10 3 50630210

13 Block 1 30211204

14 Brass Pin 5×10 6 30212206

15 Locking Lever M6×16 4 50661063

16 Postion label 5 3L922001

17 Rivet 2×3 16 50626720

18 Gib Screw 6 30212207

19 Gib 1 30211208

20 Angle Indicate Label 1 30211903

21 Hex Head Cap Screw M5×10 12 50619051B

22 Dust Cover 120×400mm 1 30212209

23 Nut M5 2 50634805

24 Bracket 1 30211210

25 Dust Cover 1 30211211

26 Connect Plate 1 3021

30211201

30211202

1212

27 Nut

28 Handle M6x50 1 302132232

29 Handwheel  1

30 Dial 1 30213214

31 Bearing 51203 1 50451203



7

Parts No. Description Specification Qty Code NO.

32 Steel Spacer Bush SF-1B1015

M8×12

M4×12

1

33 Hex Head Cap Screw 4 50619070

30211203

30211204

30211205

b

34 Bracket

Column

Nut

Key

Hex Head Cap Screw

1

35 5 4 50637905B

36 2 50619043

30211228

37 A 4×16 1 50644023

3

52

8 Vertical Leadscrew 1

1

53 Label 1 30211904

54 Hex Head Cap Screw M12×90 4 50619098A

55 Right Bracket 1 30211301

56 Pin A6×16 4 50642300

57 Hex Head Cap Screw M6×14 6 50619061

58 Pipe Fittings 1 30212302

59 Working Table WMD20V 1 30211303

Working Table(L) WMD20LV 1 30211303L

60 Left Bracket 1 30211304



Parts No. Description Specification Qty Code NO.

61 Handle M8×63 2 30213223

62 Handwheel 2 30213306

63 Dial 2 30212307

64 Bearing 51200 3 50451200

65 Longitudinal Leadscrew WMD16V 1 30211308

Longitudinal Leadscrew(L) WMD16LV 1 30211308L

66 Hex Head Cap Screw M6×10 4 50619058B

67 Bush 15 45#steel 2 30212309

68 Nut 2 30212310

69 Scale 1 30211905

70 Longitudinal Nut 1 30211311

71 Adjusted Screw M4×14 4 50619044

72 Cross Slide 1 30211312

73 Position Block 1 30211313

74 Cross Gib 1 30211314

75 Cross Nut 1 30211315

76 Longitudinal Gib 1 30211316

77 Locking Lever M6×25 2 50661065

78 Hex Head Cap Screw M6×25 4 50619064

79 Bearing 51100 2 50451100

80 Bearing Housing 1 30211317

81 Cross Leadscrew 1 30211318

82 Base 1 30211319





 ELECTRICAL BOX ASSEMBLY 

Parts No. Description Specification Qty Code NO.

101 Hex Head Cap Screw M4×10 2 50619042b

102 Magnetic Swich KJD17GF 0V/ 0Hz 1 38055083

103 F/R Switch ZH-DC-3-06 240~400V 1 38062053

104 Timing Knob 1 51820901

105 Potentiometer WX14-12 4k7 1 51820047

106 Electrical Plate 1 30211910

107 Nut M4 2 50630204b

108 Speed Display 1 38150001

109 Cable 1 38141002

110 Hex Head Cap Screw M4×6 8 50619040b

111 Hex Head Cap Screw M5×8 4 50619050b

117 Electrical Box 1 30211950

118 Speed Control Board 1 38080002

119 Strain Relief 1 38109101

120 Fuse Holder 2 38131520

121 Cover 1 30211951

122 Washer 4 4 50637904b

123 Fuse 10A 2 38130020

124 Washer 3 6 50637903b

125 Hex Head Cap Screw M3×8 2 50619032b

126 Plug 1 38100131

127 Spring Washer 3 2 50637803b

151 Snap Ring 12 1 50640810

152 Washer 12 1 50637712

153 Rod 1 30213960

154 Hex Head Cap Srew M5x16 2 50619053b

155 Set Screw M5×10 1 50618852a

156 Bracket 1 30213961

157 Micro Switch 1 38060101

158 Screw M4×10 2 50615253

159 Protective Cover 1 30213962

161 Hex Head Cap Screw M3×18 6 50619036b

160 Nut M3 6 50630203b










